

Test Report Summary



PRODUCT: FLT-400 - Heavy Duty Thermal Flush Door Entrances (Miami Dade)

TEST LAB: Intertek-ATI				
Test		Summary	Report Number	Test Date
Air Infiltration	TAS 202	<0.83 cfm @ 6.24 psf	C7190.01-602-18	4/4/2013
Structural- Design Load	TAS 202	60 psf	C7190.01-602-18	4/4/2013
Structural- Overload	TAS 202	90 psf	C7190.01-602-18	4/4/2013
Forced Entry	TAS 202, AAMA1304	Pass - No Entry	C7190.01-602-18	4/4/2013
Hurricane Impact	TAS 201	D Missile	C7190.01-602-18	4/4/2013
Hurricane Cycling	TAS 203	+/-75 psf	C7190.01-602-18	4/4/2013

**Contact us if full reports needed*

Test Specimen Sizes		
Overall Area: 61.8 ft²	Width(in.)	Height(in.)
<i>Overall Size</i>	91-1/2	97-3/8
<i>Active Panel</i>	43-9/16	94-15/16
<i>Inactive Panel</i>	43-9/16	94-15/16